
SVARTPILEN 401 - B.D. 2021 <2021><AU><F1360U5>
LIGHTING SYSTEM

53585

Pos Part Number Description Additional Text Quantity

1 28114001000 LED headlight 1.00

2 J025060351 Hex collar screw, M6x35 2.00

3 28114010010 Rubber grommet 8x12x16x9.5 6.00

4 28114010020 Bushing for rubber grommet 9x1 2.00

5 J025060207 Hex collar screw, M6x20 3.00

6 J0250601210 Hex collar screw, M6x12 2.00

7 J025050206 bolt flange-m5x0.8xl20xcl10.9x 2.00

8 90108008060 WELL NUT M5 L16 2.00

9 J125070004 washer plain-id6.5xod16xthk1xb 2.00

10 28114060010 Bushing dashboard bracket 2.00

12 28114025000 Turn signal left 2.00

13 28114026000 Turn signal right 2.00

14 J926100003 nut-hex-flanged 2.00

15 J06797100183 Toothed washer, M10 2.00

16 J125100009 Washer M10 2.00

17 J912050143 bolt socket-m5x0.8xl14xcl10.9x 3.00

18 28114040000 Tail light 1.00



19 J981420133 SHEET MET.SCR. DIN 7981 4,2X13 2.00

20 28114010000 Headlight bracket 1.00

21 90114047000 LICENSE PLATE ILLUMINATION 1.00

22 28112080000 Reflector, red 1.00

25 J06923050053 Hex collar nut, M5 1.00

27 93308015010 Washer, license plate holder s 3.00

28 28114236010 Blinkerholder tail right IN 1.00

29 28114236020 Blinkercover tail right IN 1.00

30 28114235010 Blinkerholder tail left IN 1.00

31 28114235020 Blinkercover tail left IN 1.00

32 J081040121 CROSS PAN SCREW 4X12 PH 2.00

33 28103002040 Bushing turn signal bracket 4.00

34 J031080206 Roundhead screw, M8x20 4.00

35 J125050002 Washer, M5 2.00

36 J934100006 Nut hex thin-M10x1.25 2.00


